KANEN
Kaken 1est COMIBK ccvcru weorporarion rovnsarion

2-5-19, Edobori, Nishi-ku, Osaka, 550-0002/ Japan
Tel: +81-(0)6-6441-0315 Fax: +81-(0)6-6441-2420

Kaken Test Center is formerly named as “Japan Synthetic Textile Inspection Institute Foundation (JSTIIF)”

No.1/2

Certificate No. : OS-16-000474R(1)
Date: April 8, 2016

TEST CERTIFICATE

Requested : Mae Pacific HK Co, LTD
Test Samples : @ MAE162888 — Heat Generating / Thermal Regulation
@ MAEQ091347 — Normal Polyester Fabric, 2 Samples in Total.

Test Items . Evaluation of Heat Storage Efficiency
Received - April 4, 2016

This 1s to certify that the results of laboratory test applied on the sample are as follow:

1. Test Results
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Kaken Test Center General Incorporated Foundation
Osaka Laboratories

Inspector:

T. O1da
(To be continued on No. 2/2)

Kaken Test Center

GENERAL INCORPORATED FOUNDATION

Lab Address: 2-5-19, Edobori, Nishi-ku, Osaka,
550-0002/ Japan

Tel: +81-(0)6-6441-0315

Fax: +81-(0)6-6441-2420 product unless specifically and expressly noted.

Any copying or replication of this report to or for any other person or entity, or use of
our name or trademark, is permitted only with our prior written permission. This report
sets forth our findings solely with respect to the test sample identified herein. The
results set forth in this report are not indicative or representative of the quality or
characteristics of the lot from which a test sample was taken or any similar or identical



